

FireSilx Artificial Foliage

BS EN 13501-1

Certification

Test: **BS EN 13501-1:2018**

Description: Fire classification of construction products and building elements

Sample: FireSilx Fabric Material

Date Tested: 31/09/2025

Result: Passed - Class B, s2, d0

County of Classification: UK & Europe

Test Report No: FR046

Mark Nesbitt



FireSilx Managing Director



Fire retardant properties of all FireSilx products are guaranteed for life

Any duplications, copy in part or in full, is a breach of intellectual property rights and will constitute as a copyright infringement.
Copyright © FireSilx Company No SC156162